





T — .

.

e DESCRIPTION SEhE T“ASTE DESCRIPTION lEF?E_TQYD ﬁquT“ DESCRIPTION 2&’?"?5 DESCRIPTION
M30 *Sp-n_ndle. Wheel ] ! H66 l Plate(A), Lifting Arm I 2 | 107 | Over Load Valve ll238 T\ U-Packing S11.2
H31 Caster Wheel 2 1H67 1 Plate(B), Lifting Arm | #0652 209 | Cylinder 239 | Back up Ring
H32 | Pin, Caster Whee 2 | H70 Washer M18 2 | 210 | Oil Tank 1 | 241 | Bolt, Dust
H33 -.’ Fork Caster Wheel 2 i H71 | Retaining Ring C21 [RE 22 B=Ring " F8 1 |244 | Pin, Piston
A34 | Steel Ball 'L~ 38 | H72 | Lunk, Trunnion 2 213 | Screw, Arr Vent 1 A7 | 'Steal.Ball *“HNa
H35 @ Washer M12 6 | H73 | Rivet, Link 2 | 214 | Handle Base ] 247 | Support, Ball
H36 ' Bolt, Caster Wheel 2 | F75 | Rivet ] 215 | Support, Unloading 1 | 249 | Back-up Ring
H37 | Nut M12 2 | H80 | Bolt, Handle 1 216A | Pin, Unloading 1 |256 | Pin (A)
H43 -F’in, Mount Saddle ] H81 | Spring, Lever ] 217A | Metal, Unloading ] | 257 | Pin (B)
H45 | Handle (B) 1 H82 ' Attachment Handle ] 218A | Gear (B), Unloading ] I 258 | Spring, Support
H46A Bolt  M6x40 1 | H83 | Support(A), Cylinder 2 | 219A | Guide, Unloading 1 | 164 | Rivet
H468 @ Nut M6 ] H84 | Support(B), Cylinder ] 220 | Top Nut ] 165 | Retaining Ring
H47 | Handle (A) 1 | H86 | Stay Bolt 1| 221 | Plunger 1 1266 Bolt M10X36
H48 Roll Pn 6¢ X32 1 H87 | Grease nipple ] 22A | Spring, Over Load 1 269 | Poll Pin 2¢ X202
50 | Arm Frame 2 | 201 | 0il Block 1 | 25 |Steel Bal %” | 3 |270 | Cross Pin
H51 Bolt Mi12X25 t 2 1202 | Ram ] 223 | Plug, Oil Tank 1 | 271A | Gear (A), Unloading
H52 Bolt M12X35 2 | 204 | 0-Ring, Cylinder ] | 2295 | Steel Ball %o 2 |REs l Dust Seal 10.2¢
H61 Washer M10 7 5 | Guide, Spring 1 | 227 |0-Ring P22 1 1276 | Wire net #60
61 Lock Washer M10 2 | 206 | 0-Ring, Tank 2 29 | O-Ring P9 1 1224 | 0-Ring P-20
H62 Nut  MI10 6 231 | 0-Ring P32 1 |272 | Spring,
H63 | Bolt, Lever LH 1 237 | U-Packing S30 1 1274 | Dust Seal Support
H64 | Bolt, Lever RH ] | |

SPECIFICATIONS MAY CHANGE WITHOUT NOTICE FOR IMPROVEMENT.







